SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 7

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM
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Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.535879 GHz 11.22 dam nd8 down 5.075 MHz ML 2.533622 GHz 12.57 dam nd8 down 10,07 WHz
T1 1 2,532443 GHz -14,91 dbm nd8 26.00 B T1 L 2.520925 GHz -13.35 dbm nd8 26.00 dB
T2 1 2,537517 GHz -14.64 dBm Q factor 499.7 T2 1 2.539995 GHz -13.42 dBm Q factor 251.5
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM
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ctrum t“‘? rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| ™M1[1] 10.08 dBm)
2.5914640 GHz 2.5293260 GHZ]
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.531464 GHz 11.35 dam nd8 down 14,805 MHz ML 2.529326 GHz 10.08 dam nd8 down 18,741 MHz
T1 1 2,527478 GHz -14,81 dm nd8 26.00 dB T1 L 2,525609 GHz -18.34 dam nd8 26,00 d8
T2 1 2542283 GHz -14.64 dBm Q factor 171.0 T2 1 2.544351 GHz -17.29 dém Q factor 135.0
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A7-6 of 31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 449 | 9.09 | 9.05 | 13.37 | 13.40 | 17.94 | 17.90
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 455 | 450 | 9.07 | 9.03 | 13.46 @ 13.40 | 17.90 | 17.90
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.06 dBm)| 15.22 dBm)
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53454 GHz 15.96 dam ML 2.535079 GHz 15.22 dam
T1 1 2,5327622 GHz 9.97 dBm Oce Bw 4,485514456 MHz T1 L 2.5327622 GHz 9.67 dBm Oce Bw 4.485514486 MHz
T2 1 2,5372478 GHz 11.21 dam T2 1 2.5372478 GHz 9.57 dam
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.29 dBm) ™M1[1] 15.78 dBm)
- M 2.5924630 GHz - 2.5390360 GHZ]
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CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.532463 GHz 18.29 dam ML 2.539036 GHz 15.78 dam
T1 1 2,5304645 GHz 11.60 dBm Oce Bw 9.090305051 MHz T1 L 2,5304545 GHz 10.33 dBm Oce Bw 9.050949051 MHz
T2 1 2,5395554 GHz 9.41 dam T2 1 2.5395355 GHz 11.09 dam
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Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum s pectrum &
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.80 dBm) ™M1[1] 14.98 dBm)
0 2.5981170 GHZ| - ; 5288860 GHz
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CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538117 GHz 14,80 dam ML 2.508886 GHz 14,38 dam
TL 1 2,5282867 GHz 10.62 dBm Oce Bw 13.366633367 MHz T1 L 2.5283167 GHz 9.55 dBm Oce Bw 13.396603397 MHz
T2 1 2.5416633 GHz 10.71 dam T2 1 2.5417133 GHz 8.85 dam
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.87 dBm) ™M1[1] 14.78 dBm)
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CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531723 GHz 14.87 dam ML 2.531484 GHz 14,78 dam
T1 1 2,526049 GHz 9.65 dBm Oce Bw 17.942057942 MHz T1 L 2526049 GHz 9.95 dBm Oce Bw 17.902097902 MHz
T2 1 2.543991 GHz 10.33 dam T2 1 2.543951 GHz 9.57 dam
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Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 14.95 dBm)
2.5377370 GHZ]
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53812 GHz 14,36 dam ML 2.537737 GHz 14,95 dam
T1 1 2,5327423 GHz 7.54 dom Oce Bw 4.545454545 MHz T1 L 25304545 GHz 9.37 dBm Oce Bw 9.070929071 MHz
T2 1 2,5372877 GHz 6.59 dam T2 1 25395554 GHz 8.09 dam
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Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.15 dBm) ™M1[1] 12.99 dBm)
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539196 GHz 14,15 dam ML 2,53492 GHz 12.99 dam
T1 1 2,5262667 GHz 8.75 dBm Oce Bw 13.456543457 MHz T1 L 2,526049 GHz 9.03 dBm Oce Bw 17.902097902 MHz
T2 1 2.5417433 GHz 8.21 dam T2 1 2.543951 GHz 8.12 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG102919-05B

LTE Band 7

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM
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Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533961 GHz 11.82 dam ML 2535639 GHz 13.18 dam
T1 1 2,5327522 GHz 6.63 dBm Oce Bw 4,495504496 MHz T1 L 2,5304645 GHz 8.28 dBm Oce Bw 9.030969031 MHz
T2 1 2,5372478 GHz 5.22 dam T2 1 2.5394955 GHz 7,64 dm
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum t“‘? rectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.51 dBm) 10.93 dBm)
- 2.5391060 GHz - 2.5398750 GHZ]
oce By 13.996605397 MHz 17.902097902 MHz
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539106 GHz 11.51 dam ML 2.539875 GHz 10.93 dam
T1 1 2,5263167 GHz 6.45 dBm Oce Bw 13.396603397 MHz T1 L 2526049 GHz 5.41 dBm Oce Bw 17.902097902 MHz
T2 1 2.5417133 GHz 5.09 dam T2 1 2.543951 GHz 6.34 dam
L I 4 - [S JL -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘n‘P' SPURIDUS _LINE_ABS PASS
I
10 dem h 10 dBm \
ode Wl 0 dem ]
-10 dam \ -10 dem |l [
SPURIDUS_LINE_ABS H \ 20 dém ]{ \ [
-30 dém V" f 0 dem ‘..._v
40 dBm 5 ..‘._./ \'\ }“Ml\ 40 dBm/ L‘ “,N h\""—' "=
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49166 GHz -38.10 dBm -13.10 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 21.31 dbrm -6.69 de
2,494 GHz 2,496 GHz 1.000 MHz 2,49591 GHz -33.02 dém -20.02 d& 2,570 GH= 2571 GHe 100,000 kHz 2 t7000 GHe 1343 dm 343 ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -27.78 dém -17.78 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67101 GHz -26.70 dbm ~16.70 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -15.06 dém -5.06 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267501 GHz 3721 dBm 24n1de
2,500 GHz 2,508 GHz 100,000 kHz 2,50035 GHz 20.77 dem -9.23 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57830 GHe ~37'52 dbm 1252 db
T
) ) j [ >
Date:r 2 06z 11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 12,50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGUE CHEKABS PARS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chipe_PURIolS LINE ABS PAES
10 dBm 10dBm
r ]| e
-10 dem J‘ 10 dem \l\
SPURIDUS_LINE_ABS l 20 dem \ [
-30 deém W’ -30 dem M
-40 dam ll 40 dBm
o R
-50 dem -50 dBm
-60 dBim 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49364 GHz -32.43 dBm -7.43 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56855 GHz 7.33 dbm -22.67 dB
2.494 GHz 2.495 GHz 1.000 MHz 249553 GHz -28.78 dBm -15.78 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57002 GHz -19.02 dBm -9.02 de
2496 GHz 2:499 GHz 1.000 MHz 249892 GHz -23.30 dém -13.30 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -25.84 dBm -15.84 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.49998 GHz -20.11 dém -10.11 dB 5575 CH= 2 576 GHe 1,000 MHz 2.67534 GHz 31 36 dBm 1336 de
2500 GHz 2.508 GHz 100,000 kHz 2.50230 GHz 7,50 dim -22.40 dB 5576 CHz 2.595 GHz 1,000 Mz 5 57695 GHe ~33.70 dbm 579°db
Y
I it i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 7

/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um

Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH BPURIOUS ) INE_ABS PABS N 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
\

10 dem h 10 dBm !

ode 1' 0 dem J'
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I ey " w lr b B

-50 dBm -S09Em

60 dam -50 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2475 GHz 2,404 GHz 1.000 MHz 2.49144 GHz -38.97 dBm -13.97 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 20.83 dBm ~5.17 db
2,494 GHz 2,496 GHz 1.000 MHz 2,49590 GHz 32,75 dém -19.75 d& 2.570 GHz 2571 GHe 100,000 kHz 2 t7000 GHe 1399 dbm 399 ds
2.496 GHz 2:499 GHz 1.000 MHz 249898 GHz -25.97 dém -15.97 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -27.33 dem -17.33 d8
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -13.65 dém -3.65 dB 5575 CH= 2 576 GHe 1,000 MHz 267503 GHz 3750 dBm 2460 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 21.23 deém -68.77 d& 2,576 GHz 2,595 GHz 1,000 MHz 2,57821 GHz -38.74 dbm -13.74 db
T
) v j [ >
Date:r 2 06:4B:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
o0db dBm
-10 dam Jf F10 dem \l
SPURIDUS_LINE_ABS l 20 dém \ [
.30 dom o -30 dem
ovsieitaelfA)
-40 dBm L ~40 dBm =
50 dBm 50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49391 GHz -33.95 dBm -8.95 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56917 GHz 6.46 dBm -23.54 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -28.36 dém -15.36 dB 2,570 GHz 2.571 GHz 100.000 kHz 2,57003 GHz -20.52 dBm -10.52 dB
2,496 GHz 2.499 GHz 1.000 MHz 249885 GHz -21,24 dém -il.24 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57110 GHz -22.50 dBm -12.50 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -19.53 dém -9.53 dB 5575 CH= 2 576 GHe 1,000 Mz 2.67508 GHz 3003 dBm 17 03de
2,500 GHz 2,508 GHz 100,000 kHz 2,50305 GHz £.06 dem -23.94 dB > 576 GHz 5 585 GHz 1.000 MHz 5 57630 GHe ~33.55 dbm 555 db
T
I 1 P
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ssamonias. FCC RADIO TEST REPORT Report No. : FG102919-05B

LTE Band 7 / 5MHz / 64QAM

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm ; l
0de 0 dBm ,
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-50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249391 GHz =39,29 dbm -i¢.29 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 19.52 dBm -10.08 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49581 GHz -34.28 dBm -21.28 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -13.93 dBm -3.93d8
2,496 GHz 2.499 GHz 1.000 MHz 249897 GHz -27.07 dém -17.07 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57107 GHz -24.60 dBm -14.69 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -13.13 dBm -3.19 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57501 GHz ~37.07 B 24.07 dB
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2476 GHz £:494 GHz 1.000 MHz 249396 GHz =33,95 dbm -6.90 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56741 GHz 4.59 dBm -25.41 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49596 GHz -27.84 dBm -14.84 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.31 dBm -10.31 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -21.42 dém -11.42 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57124 GHz -25.08 dBm -15.05 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -20.13 dBm -10.19 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57533 GHz ~32.00 dBm 1500 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50159 GHz 5.89 dBm -24.11 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57602 GHz -36.47 dbm ~11.47 dB
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2476 GHz £.454 GHz 1,000 MHz 2:49358 GHz -40.71 dBm -15.71 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 16.77 dBm -13.23 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -39.77 dém -26.77 de 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -20.76 dBm -10.76 dB
2496 GHz 2:499 GHz 1.000 MHz 249891 GHz -31.22 dém -21.22 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -31.52 dBm -21.52 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -20.93 dém -10.53 dB 5575 CH= 2 576 GHe 1,000 Mz 267518 GHz 3957 dBm 267 dB
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2476 GHz £.454 GHz 1,000 MHz 2:49371 GHz -39.42 dBm -14.42 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56907 GHz 3.77 dBm -26.23 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -36.97 dém -23.87 d 2,570 GHz 2.571 GHz 100.000 kHz 2,57006 GHz -23.56 dBm -13.56 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 Gz -30.70 dém -20.70 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -30.12 dém -20.12 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -23.90 dém -13.30 dB 5575 CH= 2 576 GHe 1,000 Mz 2 67546 GHz 37 49 dBm 2449 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50315 GHz .49 dBm -25.51 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57618 GHz -39.03 dBm -14.03 dB
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LTE Band 7 / 10MHz / QPSK
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2.475 GHz 2.490 GHz 1.000 MHz 2.48304 GHz -40.73 dBm -15.73 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 21.26 dBm -8.74 dB
2.490 GHz 2.496 GHz 1.000 MHz 249188 GHz -32.99 dém -19.99 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -20.58 dBm -10.58 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49848 GHz -29.46 dBm -19.46 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57131 GHz -26.60 dBm -18.60 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -19.41 dBm -9.41 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57832 GHz -31.50 dBm -13.50 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 21.58 dBm -8.42 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58699 GHz -41.10 dBm -16.10 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49018 GHz -33.54 dBm -B8.54 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56398 GHz 4.45 dBm -25.55 dB
2.490 GHz 2.496 GHz 1.000 MHz 249583 GHz -26.14 dBm -13.14 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57007 GHz -21.54 dBm -11.54 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -23.14 dBm -13.14 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -25.43 dbm -15.43 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -22.15 dBm -12.15 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57533 GHz -30.82 dBm ~17.22 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50533 GHz 4.75 dBm =25.25 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58000 GHz -35.05 dbm -10.05 dB
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LTE Band 7 / 10MHz / 16QAM
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2.475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -41.64 dBm -16.64 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56944 GHz 20.39 dém -9.61 dB
2.490 GHz 2.496 GHz 1.000 MHz 249192 GHz -34.41 dBm -21.41 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -19.80 dBm -9.80 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49881 GHz -29.34 dém -19.34 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57146 GHz -28.86 dbm -18.86 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -18.50 dBm -8.50 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57820 GHz -21.89 dBm -13.30 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50062 GHz 20.89 dBm -9.11 d& 2.580 GHz 2.595 GHz 1,000 MHz 2.58713 GHz -42.66 dBm -17.66 dB
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2476 GHz £.450 GHz 1,000 MHz 2:48981 GHz -32,52 dBm -7.52 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56485 GHz 3.51 dBm -26.49 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -22.65 dém -9.55 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57010 GHz -21.53 dBm -11.53 dB
2496 GHz 2:499 GHz 1.000 MHz 249873 GHz -20.35 dém -10.35 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -25.13 dem -15.13 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -22.14 dém -12.14 dB 5575 CH= 2 280 GHz 1,000 MHz 267558 GHz 27 90 dBm 1400 de
2,500 GHz 2.510 GHz 100,000 kHz 2,50588 GHz 4,02 dém -25.97 dB 5 580 GHz 5 565 GHz 1,000 Mz 5 58018 GHe 3427 dbm o7 db
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LTE Band 7 / 10MHz / 64QAM
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2476 GHz £:490 GHz 1.000 MHz 249041 GHz -42,62 dbm -i7.62 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56941 GHz 19.85 dBm -10.15 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49178 GHz -35.13 dém -22.13 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57003 GHz -18.10 dBm -8.10 dB
2496 GHz 2.499 GHz 1.000 MHz 249870 GHz -28.14 dBm -18.14 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57131 GHz -27.48 dem -17.48 d&
2.499 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -19.70 dBm -9.70 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57828 GHz 32,90 dBm 1990 a8
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 20.31 dBm -9.59 dB 2.580 GHz 2,535 GHz 1,000 MHz 2,58031 GHz -42.48 dBm -17.48 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -33.79 dBm -8.79 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56856 GHz 2.59 dbm -27.42 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49558 GHz -24.76 dém -11.76 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57004 GHz -22.82 dBm -12.82 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49857 GHz -21.97 d&m -11.97 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57109 GHz -26.34 dBm -16.34 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -23.04 dBm -13.04 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57502 GHz 28.69 dbm Z15.60 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50717 GHz 3.0 dém ~26.91 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58060 GHz -36.79 dbm -11.79 dB
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LTE Band 7 / 10MHz / 256QAM
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2475 GHz 2,400 GHz 1.000 MHz 2.49039 GHz -43.29 dBm -18.29 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56540 GHz 16.41 dBm ~13.59 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -40.31 dém -27.21 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -26.42 dBm -16.42 dB
2.496 GHz 2:499 GHz 1.000 MHz 249897 GHz -36.32 dém -26.32 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -35.98 dem -25.98 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -26.78 dBm -16.78 dB 5575 CH= 2 280 GHz 1,000 MHz 2 e7514 oHe 40 28 dBm 2728 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50062 GHz 17.13 dBm -12.87 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58018 GHz -43.34 dBm -18.34 db
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2.475 GHz 2.490 GHz 1.000 MHz 248578 GHz -41.16 dBm -16.16 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56406 GHz 0.80 dBm -29.20 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49583 GHz -35.85 dém -22.95 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57013 GHz -25.86 dBm -15.86 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -33.04 d&m -23.04 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -30.75 dBm -20.75 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49933 GHz -25.02 dBm -15.02 dB 5 575 GH= 2,580 GHz 1,000 MHz 257576 GHe 35,64 dBm 5554 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50932 GHz 1.58 d8m -28.32 dB 2,580 GHz 2.595 GHz 1.000 MHz 2.58003 GHz -41.26 dbm -16.26 dBb
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2476 GHz £:490 GHz 1.000 MHz 2.48742 GHz =34,43 dbm =9.42 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 21.62 dbm -8.38 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49586 GHz -36.56 dBm -23.56 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57005 GHz -16.46 dBm -6.46 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49882 GHz -27.79 dém -17.79 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57162 GHz -28.41 dBm -18.41 d&
2,499 GHz 2.500 GHz 300,000 kHz 2.49999 GHz -14.45 dBm -4.45 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.58243 GHz 3123 B 1623 a8
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 21.70 dBm -8.30 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58514 GHz -43.82 dBrm -18.682 dB
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2476 GHz £.450 GHz 1,000 MHz 2:48944 GHz -29.57 dBm -4.57 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56188 GHz 3.13 dBm -26.87 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -23.89 dém -10.89 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57001 GHz -23.84 dBm -13.84 dB
2496 GHz 2:499 GHz 1.000 MHz 249874 GHz -21.37 dém -11.57 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -29.30 dém -19.30 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49995 GHz -20.94 dém -10.54 dB 5575 CH= 2 285 GHz 1,000 MHz 267516 GHz 3123 dBm la23de
2.500 GHz 2.515 GHz 100.000 kHz 2.51415 GHz 3.17 dBm -26.83 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58566 GHz -34.20 dBm -g.20 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.48762 GHz -34.08 dBm -9.98 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56915 GHz 20.97 dém -9.03 dB
2.490 GHz 2.496 GHz 1.000 MHz 249588 GHz -37.12 dém -24.12 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -16.36 dBm -6.36 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49871 GHz -27.39 dém -17.39 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57111 GHz -26.62 dbm -16.82 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49957 GHz -15.31 dBm -5.31 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.58238 GHz ~31.84 dBm -13.94 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 20.94 dBm -9.06 d& 2.585 GHz 2.595 GHz 1,000 MHz 2.58517 GHz -43.80 dBm -18.80 dB
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2.475 GHz 2.490 GHz 1.000 MHz 249010 GHz -27.63 dBm -2.63 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56735 GHz 2.11 dbm -27.89 db
2.490 GHz 2.496 GHz 1.000 MHz 249584 GHz -21.61 dBm -8.61d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -23.11 dBm -13.11 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49843 GHz -18.39 dém -9.39 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57166 GHz -28.19 dBm -18.19 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -21.93 dBm -11.53 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57532 GHz ~28.88 dBm -15.38 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50694 GHz 2.72 dBm -27.28 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58556 GHz -35.19 dBm -10.19 dB
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2476 GHz £:490 GHz 1.000 MHz 248755 GHz =36,04 dém Zil.04 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56915 GHz 19.30 dBm -10.70 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49561 GHz -36.80 dém -23.80 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -15.14 dBm -5.14 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -25.74 dém -15.74 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57164 GHz -27.91 dem -17.91 d8
2.499 GHz 2.500 GHz 300,000 kHz 2.49997 GHz -15.38 dBm -5.38 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.58246 GHz ~32.30 B 1930 a8
2.500 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 20.08 dBm -0.92 dB 2,585 GHz 2,535 GHz 1,000 MHz 258515 GHz -43.66 dBm -18.66 dB
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2.475 GHz 2.490 GHz 1.000 MHz 249016 GHz -31.11 dém -6.11 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56286 GHz 1.19 dBm -28.81 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49588 GHz -24.88 dém -11.88 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57007 GHz -24.97 dBm -14.97 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -22.20 dém -12.20 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57130 GHz -30.07 dBm -20.07 d8
2,459 GHz 2.500 GHz 300,000 kHz 2.49957 GHz -24.23 dBm -14.23 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57560 GHz 231.63 dBm Z19.83 dB
2.500 GHz 2.51S GHz 100.000 kHz 2.50670 GHz 1.82 dBm -28.18 d8 2,585 GHz 2.595 GHz 1.000 MHz 2.58507 GHz -36.47 dbm -11.47 dB
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2,475 GHz £:490 GHz 1.000 MHz 2,49023 GHz -42.70 dém -17.70 dB 2,555 GHz 2.570 GHz 100.000 kHz 256518 GHz 16.67 dbm -13.33 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49476 GHz -40.54 dém -27.54 de 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -18.88 dBm -8.88 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -32.97 dém -22.97 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67102 GHz -32.36 dbm ~22.36 db
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -18.35 dém -8.35 dB 5575 CH= 2 285 GHz 1,000 MHz 5 57569 oHe ~40 45 dBm o7 45 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 17.39 dBm -12.61 dB 2,585 GHz 2,595 GHz 1,000 MHz 2,58571 GHz -44.87 dBm -15.87 db
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2.475 GHz 2.490 GHz 1.000 MHz 249026 GHz -40.35 dBm -15.35 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.55849 GHz -0.97 dBm -30.97 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -37.28 dém -24.29 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -26.61 dBm -16.61 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -34.31 dBm -24.31 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -31.88 dbm -21.98 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49955 GHz -25.09 dBm -15.09 dB 2.575 GHz 2.585 GHz 1,000 MHz 257535 GHz 35.97 dBm Z22.97 db
2.500 GHz 2.51S GHz 100.000 kHz 2.51186 GHz -0.33 dBm =30.33 d 2,585 GHz 2.595 GHz 1.000 MHz 2.58501 GHz -42.93 dbm -17.93 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48328 GHz -34.97 dBm -9.67 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 21.57 dBm -6.03 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49591 GHz -35.98 dem -23.98 d& 2,570 GH= 2571 GHe 500,000 kHz 2 t7000 GHe 21719 dm =l ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49882 GHz -28.76 dém -18.76 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67108 GHz -28.93 dbm ~18.93 db
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -16.86 dém -6.86 dB 5 £75 GH= 2,590 GHz 1,000 Mz 268585 GHZ 3119 dBm s iade
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2.475 GHz 2.490 GHz 1.000 MHz 249035 GHz -29.15 dBm -4.15 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.55676 GHz 1.70 dBm -28.30 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49558 GHz -27.99 dém -14.99 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -24.05 dBm -14.05 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49877 GHz -26.32 dém -16.32 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -20.59 dBm -19.59 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49958 GHz -23.18 dBm -13.18 dB 2.575 GHz 2.590 GHz 1,000 MHz 258161 GHz ~33.31 dBm -20.31 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51560 GHz 2.54 dBm -27.46 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59007 GHz -36.45 dBm -11.45 dB
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2476 GHz £:490 GHz 1.000 MHz 248315 GHz =38,12 dbm Zil.12 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 20.44 dBm -9.56 d8
2.480 GHz 2.496 GHz 1.000 MHz 2,49588 GHz -37.82 dBm -24.82 d 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -17.96 dBm -7.96 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49881 GHz -28.73 dém -18.73 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57137 GHz -29.30 dém -19.30 d&
2,499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -15.73 dBm -5.73 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.58873 GHz ~32.58 dBm 1558 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49012 GHz -27.25 dBm -2.25 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56502 GHz 0.69 dbm -29.32 db
2.490 GHz 2.496 GHz 1.000 MHz 249546 GHz -24.55 dBém -11.55 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -24.99 dBm -14.99 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49885 GHz -23.26 d&m -12.26 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57113 GHz -28.27 dbm -18.27 dB
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2,475 GHz £:490 GHz 1.000 MHz 2:48542 GHz -36.60 dém -11.60 dB 2,550 GHz 2.570 GHz 100.000 kHz 256893 GHz 19.43 dbm -10.57 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49552 GHz -37.22 dém -24.22 d 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -17.74 dBm -7.74 dB
2.496 GHz 2:499 GHz 1.000 MHz 249891 GHz -27.80 dém -17.80 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -27.47 dem -17.47 d&
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -17.28 dém -7.28 dB 5575 CH= 2,590 GHz 1,000 MHz 268667 GHZ 3243 dBm lo43de
2,500 GHz 2.520 GHz 100,000 kHz 2,50107 GHz 19.46 dBm -10.54 d& 5 550 GHz 5 565 GHz 1,000 Mz 5 58017 GHe 44 54 cbm 1554 db
T
) v I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PAES
20 chife_BPURIOUS LINE_ABS PAES 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
o de
FM*"-’“" (A 5 Y '\
-10 dBm i ‘i |
SPURIDUS_LINE_ABS | ( Hl \ |
0 dem e N » S —
-40 dem _’_.;a-""" -40 dBm .
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248957 GHz -28.95 dBm -3.95 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56834 GHz -0.15 dBm -30.15 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49526 GHz -26.24 dém -13.24 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -25.56 dBm -15.56 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49775 GHz -25.29 dém -15.29 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57183 GHz -29.12 dBm -19.12 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49987 GHz -24.71 dBm -14.71 dB 2.575 GHz 2.590 GHz 1,000 MHz 257551 GHz 231,20 dBm 18,39 db
2.500 GHz 2.520 GHz 100.000 kHz 2.51821 GHz 0.23 dém =29.77 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59031 GHz -37.88 dbm -12.88 dB
\
) i )
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LTE Band 7 / 20MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 d8m Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
o0 HEFJH BPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS_LINE_ABS PASS
10 dém ] 10 dBm
ode fﬂ 0 dBm
-10 dem { !H -10 dBm \
SPURIDUS_LINE_ABS | -20 dem “ T
-30 dem ﬂ n _ab dem
— 0 A 1| M J N
50 dem b o St e UL W W
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49050 GHz -42.87 dBm -17.87 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 17.20 dBm ~12.80 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49501 GHz -40.44 dém -27.44 de 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -20.31 dBm -10.31 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -35.80 dBm -25.80 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67107 GHz -36.68 dbm -26.68 db
2.489 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -20.88 dBm -10.88 dB 5575 CH= 2,590 GHz 1,000 MHz 57502 o= ~40 30 dBm ~2730 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 16.75 dém -13.25 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59037 GHz -45.76 dBm -20.76 dB
Y
) v I [ >

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 12.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
ods 0dem
F—M-MM*W i L \ i ST u.\
-10 dam i i -10 dem l
SPURIDUS_LINE_ABS | J } 40 dém 1 I
30 dBm f( e [ -§o sem .
-40 dem - AEJ} 40 dBm h‘h‘ i
I Py i
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:49046 GHz -39.65 dBm -14.65 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55197 GHz -2.11 dBm -32.11 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -37.35 dém -24.35 de 2,570 GHz 2.571 GHz 500.000 kHz 2,57004 GHz -26.78 dBm -16.78 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 Gz -36.33 dém -26.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -34.46 dBm -24.45 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -28.91 dém -18.31 dB 5575 CH= 2,590 GHz 1,000 MHz 267523 GHz 3609 dBm 2309 de
2.500 GHz 2.520 GHz 100.000 kHz 2.51468 GHz -1.72 dém -31.72 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59104 GHz -44.19 dBm -19.19 dB
T
I 1 P
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Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK

S [ spect i
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
-20 dBm
| INE_ABS S_LINE_ABS
Al A , AR A n,
oy FRpe— e N A e Y M T A
e Y. o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 8683.50055 MHz -46.18 dBm -21.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 878.08346 MHz -46.03 dBm -21.03 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -41.99 dBm -16.99 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48826 GHz -45,33 dBm -20.33 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.31842 GHz -42,86 dBm -17.86 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.06588 GHz -43,34 dBm -18.34 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52606 GHz -40.92 dBm -15.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.93406 GHz -41,05 dBm -16.05 db
10.000 GHz 18.000 GHz 1.000 MHz 15.53540 GHz -37.52 dBm -12.52 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.53290 GHz -37.61 dBm -12.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.70664 GHz -38.14 dBm -13.14 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.71014 GHz -37.95 dBm -12.95 dg
—_— —
)i 2 )i [

Highest Channel / QPSK

pec 1 I:\v:u
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 dem T ks ae i
I e R Iadhannd
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 947,88956 MHz -46,09 dBm -21.09 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.46294 GHz -45.20 dBm -20.20 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58073 GHz -40.84 dBém -15.84 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.92056 GHz -41.07 dim -16.07 dB
10,000 GHz 18,000 GHz 1.000 MHz 1554040 GHz -37.67 dBm -12.67 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.73614 GHz -38.15 dBém -13.15 d&
i
JL J -
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LTE Band 7 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
AP A W — PY. MOPREPN B
| - — py—— MmN iy ——y—— ]
|rsngrslie WM Lot
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 864.51024 MHz -46.21 dBm -21.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -46,11 dBm -21,11 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -42.90 dBm -17.90 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47982 GHz -45.55 dBm -20.55 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30197 GHz -43,24 dBm -18,24 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,28116 GHz -43,33 dBm -18,33 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.93656 GHz -40.88 dBm -15.88 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.52156 GHz -41.01 dBm -16.01 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.54540 GHz -37.39 dBm -12.39 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.53790 GHz -37.71 dém -12.71dB
18.000 GHz 26.000 GHz 1.000 MHz 192.72664 GHz -38.12 dBm -13.12 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.71414 GHz -38.14 dBm -13,14 d&
—_— —
)i 2 )i [
L JL ) L JL J
D: Z24.APR.2Z022 19:03:1
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm = — pur—r— — .'Ma.! oA [N S—
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 856,26937 MHz -45,98 dBm -20.98 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46940 GHz -45.54 dBm -20.54 d8
2,580 GHz 5,000 GHz 1.000 MHz 2,58024 GHz -43.09 dBm -18.09 d8
5.000 GHz 10.000 GHz 1.000 MHz 5.93916 GHz -41.13 dBm -16.13 dB
10,000 GHz 18,000 GHz 1.000 MHz 1555340 GHz -37.50 dBém -12.50 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.69514 GHz -38.18 dBm -13.18 d&
i
JL J
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LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
1 A e A o — FY. ST N
o, ) — e e o Y g\t v
il | w—
gl
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 8B86.32434 MHz -46,30 dBm -21.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.21489 MHz -46,46 dBm -21.46 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -35.94 dBm -10.94 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -45.31 dBm -20.31 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,31552 GHz -43,39 dBm -18,30 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,29858 GHz -43,32 dBm -18.32 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.83056 GHz -41.01 dBm -16.01 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85405 GHz -41.05 dBm -16.05 db
10.000 GHz 18.000 GHz 1.000 MHz 15.53190 GHz -37.50 dBm -12.50 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.53890 GHz -37.59 dBm -12.59 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.71564 GHz -38.21 dBm -13.21 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.67915 GHz -38.33 dBm -13.33 dB&
—_— —
)i 2 )i [
L JL ) L JL J
D: Z24.APR.2Z022 09:06:58
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
~40 dam "y e et Ao,
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 976,97401 MHz -46,20 dBm -21.20 dB.
1.000 GHz 2,490 GHz 1.000 MHz 2.47933 GHz -45.41 dBm -20.41 dB
2,580 GHz 5,000 GHz 1.000 MHz 2,58266 GHz -38.17 dBm -13.17 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.90756 GHz -40.87 dBm -15.87 dB
10,000 GHz 18,000 GHz 1.000 MHz 1554090 GHz -37.37 deém -12.37 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.69414 GHz -38.24 dBm -13.24 d&
i
JL J
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LTE Band 7 / 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
i 1Y NP 5, Y. .,
e e ' i ey Aol | et iy A,
at iy
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -46.22 dBm -21.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 946.91904 MHz -46.28 dBm -21.28 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -35.79 dBm -10.79 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -45.13 dBm -20.13 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.44085 GHz -43,42 dBm -18.42 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,47859 GHz -43,22 dBm -18.22 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52356 GHz -41.03 dBm -16.03 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.92406 GHz -41,01 dBm -16.01 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.54790 GHz -37.50 dBm -12.50 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.26642 GHz -37.66 dBm -12.66 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.68314 GHz -38.15 dBm -13.15 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.70464 GHz -38,17 dem -13.17 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
D: Z24.APR.2Z022

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dam — e e e
P s Nt
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 987,15392 MHz -45,90 dBm -20.90 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47982 GHz -45.39 dBm -20.39 d8
2,580 GHz 5.000 GHz 1.000 MHz 2.58702 GHz -40,38 dBém -15.38 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.02265 GHz -40.97 dBm -15.97 dB
10,000 GHz 18,000 GHz 1.000 MHz 1553840 GHz -37.47 dBm -12.47 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.71164 GHz -38.12 dBém -13.12 d&
i
JL J
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Report No. :

FG102919-05B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0008
40 Normal Voltage 0.0013
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0000
PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0034
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.30 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A7-31 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG102919-05B

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.03 25.43 30.51 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.33 34.97 40.28
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.09 25.33 30.93 35.11
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 34.97 39.48
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.03 25.28 30.63 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.91 34.97 40.20
Mode LTE Band 7C : 26dB BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.03 25.08 30.57 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.97 34.83 40.36
TEL : 886-3-327-3456 Page Number : A7C-1 of 60
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05B

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum = rectrum =
Ref Level 30.00 Gbm  Offset 12,50 0B @ RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.12 dBm) ™M1[1] 17.98 dBm)
M1 2.5254000 GHz| b 2.5344260 GHz|
20 20
[ T ndB 26.00 dB —~ PP B ndg o 26.00 dB
104 / AT A ANPY 30.030000000 MHz 104 \_ B bt 25.425000000 MHZ|
q factor \ 84.1 f Q factor 99.7
/ !
od 0 4,
-10 df -10 d H
20 d 20 d f
P -, | S
o T - Soanet - ]
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,5254 GHz 19.12 dBm nd@ down 30.03 MHz M1 2.534426 GHz 17.98 dBm nd@ down 25,425 MHZ
TL 1 2,519885 GHz -6.90 dBm nd8 26.00 dB T1 L 2.522288 GHz -8.59 dBm nd8 26.00 dB
T2 1 2,549915 GHz -6.95 dBm Q factor B84.1 T2 1 2.547712 GHz -8.19 dBm Q factor 99.7
L J J L] L Jjd ] ) we

Middle Channel / 15MHz+15MHz

J

vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,50 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.70 dBm) 17.57 dBm)
il 2.5317630 GHz| 2.5230870 GHz
20 20
R DTSN PV 26.00 dB I P 26.00 dB
10d { Y - 30.509000000 MHZ| 0d / \ 34.965000000 MHZ|
fi Q factor 83.0 I VT 72.2
d \ d |
a .\ o _‘}‘-
10 - 10 di ’
20 d 1 20 di t
. (I LA o N
- ] e " S S,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,531763 GHz 18.70 dBm nd@ down 30.509 MHz M1 2.523087 GHz 17.57 dBm nd@ down 34,965 MHZ
T1 1 2,519715 GHz -7.68 dBm nd8 26.00 dB T1 L 2,517423 GHz .84 dBm nd8 26,00 d8
T2 1 2,550225 GHz -7.15 dBm Q factor 83.0 T2 1 2.552388 GHz -9.25 dBm Q factor 72.2
L U J wa L Il L]

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

J

ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,50 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,50 db @ RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.45 dBm| ™Il 16.65 dBm|
2.5913940 GHZ| 2.5321580 GHz
20 20
R U P N T R 26.00 dB . N 26.00 dB
w0 / = i y B 30.330000000 MHZ| 104 f Mt - 34.965000000 MHz
Q factor 83.5 | 72.4
o . 0 : ‘1
104 104 'l! ;’
20 d 20 d - "
e o P - - / [
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.531394 GHz 16.45 dBm ndB_down 30.33 MHz ML L 2.532158 GHz 16.65 dBm ndB_down 34,965 MHZ
TL 1 2,520005 GHz -9.85 dBm ndd 26.00 dB T1 L 2.517542 GHz -8.41 dBm ndd 26.00 dB
T2 1 2,550335 GHz -10.08 dam qQ factor 83.5 T2 1 2.552508 GHz -8.13 dBm qQ factor 72.4
L JL J L [
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LTE Band 7C
QPSK

Spectrum 5
Ref Level 30.00 cbm  Offset 12,50 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 16.72 aBm
. 2 2.5183770 GHz
= JAE U S nde 26.00 dB
10d 1 VT B N e 10.280000000 MHZ|
1 il Q factor \ 62.5)
0 dBm: lr {
10 d8m —
/
20 dom :
| |
30,48 ~ b, ———
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.518377 GHz 16.72 dam nd8 down 40,28 MHz
T1 1 2,51462 GHz -9.76 dBm nd8 26.00 dB
T2 1 2,5549 GHz -9.06 dam qQ factor 52.5
GHINNRND e
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